Fefp & H G R E RIS (SOR)

fil i L7 - 22 TR Sk s REVR A PR

VFAJiES : TS2210K24-2022

FE i A TR R ARSI PRE S WeI1279-90-17. 2A
7= S HBO40 et 200R
P2 5 %% 5 :HB040001-HB040202 F= bR (GB/T5099 « 1-2017

il B 3 : 20214£05 8

A & 9 5 AN $5 - HB040001. HB040002

M) MME. FRIIE, FESRDN e HACbR I T B AR R

D)

- ﬁ]?#\ H#2021405H 12H
WM M‘. H 1202142055 12H

),

% 1 ) | <
L :g"‘“s_— ::l’ :‘f ' i& '.}:
20214E0512 "
RIS EIESRS: TS7110405-2024

¢ &f W X
fit - 2 ’é, A #20214E05H 128 L2
R ROSRRN g

iEH%E: HPJ11-2110-F30150

R GRS RSB BIE, ZH&THERAMBERY, Z&ME/FE (URREEAR

Y,

E: WAEB—KR=4, ERBA, BERIAMEERAE—f.




ZERERBIRE IR A TR A
Anhui Clean Energy Co.Ltd

JL-QMS-131

R TC 48 SR AR 10 5 B B

Batch inspection quality certificate for seamless steel cylinders

SRELS Cylinders type:
7=t 5 Product drawing no: LD-OP1.TY-B-05-01

JEEEB 45 ¥4 Bottom structure:

WGII279-90-17.2A #&%E 417 Filling medium:

il VF WTESR S Manufacturing licence number-

fil3& .47 Manufacturing company:

472 Ht5 Batch No.: HB040
F= imARAEAL S Standard:
FE ik TR= N

001

152210K24-2022

1G-541
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Anhui Clean Energy Co., Ltd.

fiili& H ¥ Manufacturing Date:

GB/T 5099.1-2017

5F 2208

= SM_200 H,

2021.05

number: 001 (7%PE6ERE) . 002 KEBEREE)

[ZI_ Remark: At &4 S+ G4 FHIHE This batch cylinders don’t contain following

1 FEHAREEE Main technical data

A LAEES (MPa)

KERLEE F7 (MPa)

Nominal Diameter

; 17,8 25.8
Nominal WP Hydrostatic TP
AHAKBER (L - [ERBE 7 (MPa) -
Nominal Volume Leakage TP )
2AFEZE (mm) i s
oH e o 279 BB (mm) 7.3

2 FEEFE Main Material

K7 Type

HFRS S Name

RS, FHE Type

W K} Cylinder Material | 34CrMod TC4EE seamless steel tube D279x7.8
3 WA EHE S 4> Cylinder Material Chemical Composition
JL# Element C Si Mn Cr Mo S P S+P Ni Cu
EtIRHE% | 030~ | 0.15~ | 0.60~ | 0.90~ | 0.15~ <0.01 | <0.02 | <0.02
<0.30 | <0.20
AQL 0.37 0.35 0.90 1.20 | 0.30 0 0 5
LR & &%
Actual 0.353 | 0.267 | 0.782 | 0.982 0.192 | 0.003 | 0.011 | 0.014 0.028 | 0.043
Content
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4 J1%1%: € Mechanical Property

HALFE 77 A, Heat Treatment Method 7K Quenching+ 7] ‘K Temper

JE 5 E 5
50 15 PUhL 3 : Wrja fi 32 M e S
Yield _ 4% Bend
Inspection Tensile Strength Elongation Impact value
Strength 180°
Item Rm (MPa) A (%) akv (J/ecm?)
Rea (MPa)
abrEAQL | >910,<1100 >770 >14 5/h>32 | FE5>40 R
, Atk
ST £
977/968 872/872 14.8/14.9 91 93 Acceptance
Actual Results

5 JEHBARH Bottom Anatomy

KA T RIEE . REL KBS, SHHRR G EREER.

6 KEMRIRLE Bursting Test

%5 Serial No.: HB040002 Sl /7 Bursting Pressure:

MR T Shape of crevasse: MAYEMTRL, TREEF, B OTRIG S ARHEE R

73.63 MPa

ZAt ™ AR BEAIAN AT A GB/T 5099.1-2017 WA TR, &%,

After inspection and tests, Products of this batch are according to the
requirements of GB/T 5099.1-2017 and acceptable.
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